Y INTERSPORT

THE HEART OF SPORT

SP2.1
PRO RACING BIKE

ENGLISH MANUAL




Important Safety Information

Please keep this manual in a safe place for easy reference.

1. Itis important to read this entire manual before assembling and using the equipment.

2. Safe and effective use can only be achieved if the equipment is assembled, maintained and used properly. It is your
responsibility to ensure that all users of the equipment are informed of all warnings and precautions.

3. Before starting any exercise program you should consult your doctor to determine if you have any medical or physical
conditions that could put your health and safety at risk, or prevent you from using the equipment properly. Your doctor's
advice is essential if you are taking medication that affects your heart rate, blood pressure or cholesterol level.

4. Be aware of your body's signals. Incorrect or excessive exercise can damage your health. Stop exercising if you

experience any of the following symptoms: pain, tightness in your chest, irregular heartbeat, extreme shortness of breath,

lightheadedness, dizziness or feelings of nausea. If you do experience any of these conditions you should consult your
doctor before continuing with your exercise program.

Keep children and pets away from the equipment. The equipment is designed for adult use only.

Use the equipment on a solid, flat level surface with a protective cover for your floor or carpet. To ensure safety, the

equipment should have at least 0.5 meters of free space all around it.

Before using the equipment, check that the nuts and bolts are securely tightened.

The safety of the equipment can only be maintained if it is regularly examined for damage and/or wear and tear.

Always use the equipment as indicated. If you find any defective components while assembling or checking the

equipment, or if you hear any unusual noises coming from the equipment during use, stop immediately. Do not use the

equipment until the problem has been rectified.

10. Wear suitable clothing while using the equipment. Avoid wearing loose clothing that may get caught in the equipment or
that may restrict or prevent movement.

11.The equipment has been tested and certified to EN957 under class H.C. Suitable for home use only. Maximum weight of
user: 125kg. Braking ability is independent of speed.

12.The equipment is not suitable for therapeutic use.

13.Care must be taken when lifting or moving the equipment so as not to injure your back. Always use proper lifting
techniques and/or seek assistance if necessary.

14. All moveable accessories (eg. pedal, handlebar, saddle....etc.) require weekly maintenance. Check them before use every
time. If anything broken or loose, please fix them immediately. You may continue using bike after they return to good
conditions.

o 0

© o~




EXPLODED-VIEW ASSEMBLY DRAWING




PARTS LIST

QTY)

NO. DESCRIPTION TY] | NO. DESCRIPTION
1. Main frame 1 46. | Leftdecorative cover
2. Rear stabilizer 1 A4F_. | Nutblock
3. Carmage bolt (MB*52)| 4 48_ | End cap
4 End cap 4 49_ | Brake knob
5. Flatwasher (¢pB8) 4 50. | Brake bushing
6. Domed nut (MB) 4 51. | Flatwasher (@p16)
T Base leveler 4 52_ | Spring
8. Front stabilizer 1 53. | Square nut (M10)
9. Plastic plug 2 54. | Spring

10. | Seat post 1 55. | Flatwasher (g@14)

11._ | Plastic sleeve 1 56. | Domed nut (M6)

12_ | Vertical seat post 1 57. | Seat

13. | Adjustment knob 1 58. | V shape block

14. | Asjustment knob 1 59. | Hexagon nut

15_ | Flatwasher (25} 1 60. | Handlebar bushing

16_ | Adjustment knob 1 61. | Tube plug

17. | Handlebar post 1 62. | Bottle holder

18. | Handlebar 1 63. | Sensor

19_ | Computer 1 64. | Sensor holder

20. | Sensing wire 1 65. | Magnet

21. | Transportwheel 2 66. | Hexagon nut (M12)

22. | Bearing 4 67. | Bolt(M6"57)

23. | Bolt 2 68. | Lock nut (M6)

24 | Lock nut (MB) 6 69. | Flatwasher (gp12)

25. | Crank plug 2 70. | Decorative cover

26. | Flange nut (M10) 2 1. | Hexagonal nut (M12)

27_ | Pedal 1 T2_ | Flywheel bearing

28. | Rightcrank 1 T3. | Flywheel spindle

29. | Leftcrank 1 74. | Casing pipe

30. | Right decorative 1 5. | Flywheel

31. | cover 1 T6. | Rightdecorative cover

32_ | Tube plug 7 T7. | Sheet metal

33. | Screw (5T4.2"19) 1 78. | Brake block

34 | Screw (ST4.B716) 1 79. | Woollen block

35 | Belt 4 80. | Spring

36. | Bolt (M8™18) 1 81. | Plastic block

37. | Middle axle 1 82. | Plastic lid

38. | Beltwheel 4 83. | Plastic plug

39. | Elastic washer 1 84. | Bolt (M5*30)

40_. | Casing pipe 2 85. | Lock nut (M5)

41. | Crank bearing 1 86. | Bolt (M5"10)

42_ | Left decorative cover | 13 87. | Elastic washer (¢5)

43, | Screw (ST4.2"16) 2 88. | Bolt(M10"20)

44_ | Flatwasher (¢5) 1 89. | Bolt(M5™10)

45 | Casing pipe 1

Fixing nut (M20)

A NNNNND =@ o @ e e e e g 22 NNNNSNNNNN S @ e e e e e e e o m om e ek o ow o mdomd o=




ASSEMBLY INSTRUCTION

A. Before assembling make sure that you will have enough space around the item.

B. Use the present tooling for assembling.

C. Before assembling please check whether all needed parts are available (at the above of this instruction sheet you will
find an explosion drawing with all single parts (marked with numbers) which this item consists of.

STEP 1
Attach the Front Stabilizer (pt.8) to the Main Frame (pt.1) STEP 2
with two sets of @8 Flat Washer (pt.5), M8 Domed Nut —_—

(pt.6) and M8*52 Carriage Bolt (pt.3). Insert the Vertical Seat Post (pt.12) into the seat post tube of

the Main Frame. You will have to slacken the Knob (pt.14)

Attach the Rear Stabilizer (pt.2) to the Main Frame (pt.1) and pull the knob back. Then select the desired height.
with two sets of @8 Flat Washer (pt.5), M8 Domed Nut Release the knob and retighten the knob.
(pt.6) and M8*52 Carriage Bolt (pt.3). Attach the Seat Post (pt.10) onto the Vertical Seat Post

(pt.12) with the Knob (pt.16) and the Flat Washer (pt.15).The
Seat (pt.57) is fixed on the Seat Post (pt.10) with the nuts of
the seat.




STEP 3

Insert the Handlebar Post (pt.17) into the
handlebar post tube of the main frame. You will
have to slacken the Knob (pt.13). Then select the
desired height and retighten the knob.

Attach the Handlebar (pt.18) onto the Handlebar
Post (pt.17) with two Bolts (pt.88).

The Computer (pt.19) is fixed on the Handlebar
with four Bolts (pt.89).

ATTENTION: YOU SHOULD FIX THE
HANDLEBAR TIGHTLY
Ga %

A2 n l .
&z .» " ' Al

% | ‘uﬁvex

point

>

Connected with the computer line, to Gap (Al)
corresponding to the convex point (A2) to insert
link.




STEP 4
The Pedals (pt.27L & pt.27R) are

marked "L" and "R" - Left and
Right.Connect them to their
appropriate crank arms. The right
crank arm is on the right- hand side of
the cycle as you sit on it.Note that the
Right pedal should be threaded on
clockwise and the Left pedal

anticlockwise.




A.) Resistance:
-In order to increase the resistance turn on right (+) 2-3 times the knob.
-If you want to decrease the resistance turn on left (-) 2-3 times the knob.

B)To use the Emergency Brake function in any situation you would need it in, firmly press down on the Emergency
Brake & Tension Control Knob (#49).







EXERCISE COMPUTER

BUTTONS:

MODE/ To confirm all settings.

RESET Press this button and hold for 2 seconds to reset all function figures.

SET To set up the value of TIME, DISTANCE, CALORIES.
You can hold the button to increase the value fast. (The computer has to be in
stop condition.)

FUNCTIONS :

RPM: Displays the pedaling Rotation Per Minute.

SPEED: Displays the user’s exercise speed.

TIME:

1. You can press “SET” button to set target time between 0:00 to 99:00 for count down function.

2. It can be set up by the user or accumulated automatically for count up function.

DISTANCE:

1. You can press “SET” button to set target distance between 0.0 to 99.50 for count down function.

2. It can be set up by the user or accumulated automatically for count up function.

CALORIES:

1. You can press “SET” button to set target calories between 0 to 9990 for count down function.

2. It can be set up by the user or accumulated automatically for count up function.

SCAN: Displays all function TIME—DISTANCE—CALORIES— PULSE(OPTION)— RPM/SPEED in sequence.

RPM: The RPM and SPEED will switch to another display in every 6 seconds after exercise starts.

PULSE(OPTION): Display the heart rate, from 40 to 240 beats per minute. To use this function, you must wear the Chest belt (option) around your
chest so the receiver which is built into the computer registers your heart rate from the Chest belt (option) for displaying. (Chest belt not included.)
NOTE: The frequency of the receiver built into the computer is 5.3k HZ. All compatible heart rate transmitters from other companies will work with

the bike machine.
OPERATION PROCEDURE:
1. Installs 1 piece of CR2032 3V battery, then the screen will display as following “Drawing A” and have “Bi” sound at the same time.

After that, it goes to the next step to the main menu as “Drawing B”.

)

\l\ll, §f‘\68l;a,;%
.‘§ °:°_|mm =
[ TIME ] CALORIES TIME
VRO | OO I n
P g LUl Ll

[ DISTANCE R [ DISTANCE IO} [ SPEED |

OOy e e e
OO | e LOLIL L
Drawing A Drawing B

10




2. Getaccess to the set-up mode of TIME/DISTANCE/CALORIES. When you are in each set- up mode, for example in the time set-up
mode, time value is blinking, you can press “SET” button to adjust the value and press “MODE” for confirmation. The set-up of

DISTANCE, CALORIES is the same as TIME.
With any signal been transmitted into the monitor, the value of TIME, DISTANCE, CALORIES start to count up as Drawing C. When

3.
there is any function has been preset the target (TIME or DISTANCE or CALORIES), the function will be counting down from the preset
to zero while the training starts. Once the target is achieved to zero, the monitor start to beep for 8 seconds, and the function will be
counting up from zero directly if the training is going. Press “MODE” button for confirmation and skip to next set-up.

CALORIES
ane e
b LI
[ DisTANCE R [ SPEED |
33 220
JLU KL

Drawing C

Note:
1. Stop training for 4 minutes, the computer will enter to Sleep mode.

You may press any button to have the computer restart working, the original value will retain.

(If re-install batteries, the original value will remove.)
2. If the computer displays abnormally, please re-install battery and try again.

Battery installation instruction: N

(@ Holding up the Clip on the side of battery cover Positive

@ And remove the cover (+)
Negative (-)

3 Install a new CR2032 battery by tilting the battery slightly to its side and slide it in.
(positive (+) at upper side and negative (-) at down side)

11



@ For the battery change, please gently
holding the clip on the side and the
battery will pup up.

(5 Put the battery cover back.

INTERSPORT ATHLETICS SA

18-20 SOROU

15125

MAROUSI

GREECE

+302102806019

12



Y INTERSPORT

THE HEART OF SPORT

SP2.1
PRO RACING BIKE

GREEK MANUAL




2HMANTIKEZ OAHI'IEZ AXPAAEIAZ

1.

S

o

10.

11.
12.

13.

Eival onuavTikd va diaBdaoete 0AGKANPO TO £YXEIPIDIO TTPIV CUVOPHUOAOYACETE KAl XPNOIWMOTTOINCETE TO PNXAVNHA. ACPAANG Kal
ATTOTEAETUATIKY XProN MTTOPEi va emmiTeuxBei pdvo av 1o unxavnua ouvapuoAoynBei, cuvtnpeital Kai xpnolgoTroleital cwoTd. Eival
oTnv €uBlvn oag va dilao@aiioeTe OTI OAOI 01 XPAOTEG TOU PHNXAVANOTOG £X0UV EVNUEPWOEI yIa OAEG TIG TTPOEIBOTTOINTEIG KAl TIG
TTPOPUAAEEIG.

Mpiv &ekivrioeTe OTTOIODATTOTE TTPOYPAUMA EEACKNONG TTPETTEI VO CUPPBOUAEUTEITE TO YIATPO 0OG VIO VA £CAKPIPWOETE av BPICKECTE O€
OTTOIOOATTOTE IATPIKA 1] QUOIKN) KATAoTOON TToU Ba uTTopouce va BEael TNV uyeia 1 TV ac@daAeid oag o€ Kivduvo, 1 TTou 8a oag
EUTTOBICE VO XPNOIKOTTOIEITE TO INXAvNua cwoTd. H ocuuBouAn Tou yiatpoU oag ival ouciwdng av TTAipveTE APUAKA TTOU
eTNPEAlouv Toug TTAAPOUG TNG KaPdIAG oag, TNV TTEaT odg ) Ta eTTITTEdA XOANOTEPIVNG.

Na divete onuacia ota oAPATa TOoU CWHOTOS 0ag. AavBaopévn A UTTEPPOAIKN eEAOKNON UTTOPEI va KAvEl KAKO OTNnV uyeia oag.
2TapathoTe TNV €€doknon av aioBavOeite KATToI0 aTrd Ta TTAPAKATW CUPTITWHATA: TTOVO, oQi€Iuo aTo 0T B0, appubuia, uTTEPBOAIKO
Aaxaviaoua, TTovoképalo, Carada i aicbnua vautiag. Av aioBavBeite K&TTola atTd TIG TTAPATTAVW KATAOTACEIG, TTPETTEI VA
OUMBOUAEUTEITE TO yIATPO OOG TTPIV CUVEXIOETE PE TO TTPOYPAUMa EEACKNONG 0AG.

Kpatére ta TTaidid kai 7a (wa Jakpid atrd 10 pnxavnua. To unxavnua €xel oxediaoTei ovo yia Xprion amd  eVAAIKEG.
XPNOIYOTTOIEITE TO PNXAVNHa O oTABEPN ETTITTEON ETTIPAVEIR PE £VA TTPOCTATEUTIKO KAAUUMA yia TO TTATWHGA 1} TO XoAi oag. lNa va
gioTe oiyoupol yia TNV ac@dAeid cag, To unxavnua TpéTel va €xel To Aiyotepo 0.5 pétpa yupw atmoé autd.

MpIv XPNOIYOTIOINCETE TO UNXAVNMA, EAEYETE OTI Ta UTTOUAGVIO Kail Ta TTAGINGdIA sival o@Iypéva ue aoPaAcia.

H aoc@dAcia Tou pnxavipaTtog Propei va d1ao@aAIoTE HOVO av TO EAEYXETE TAKTIKA yIa CnUIEG 1) @OOPEG.

Na xpnoIJoTToIEiTE TTAVTOTE TO PINXAVNUa OTTWG 0ag UTTOBEIKVUOUE. Av BpeiTe eAaTTWHATIKG EEAPTAUATA EVW CUVAPUOAOYEITE i
EAEYXETE TO UNXAVNMQ, 1] aKoUTe acuvhBioToug BopUBoug va TTpoépxovTal atrd To unxavnua katd Tn dIdPKEIa TNG XPRong,
OTOPATAOTE APNECWS. Mn XpNOIPOTTOINCETE TO INXAvVNUa PEXPI va TTIOI0POWBEI TO TTPORANMQ.

Na @opdTe KatdAANAa pouxa OTav XPNOIUOTIOIEITE TO PNXAvnua. ATTOQEUYETE va QopAaTe GapdId poUXa TTOU UTTOPEI va TTIacToUV OTO
MNXévnua A TTou PITopouv va TTEPIoPIcoUV 1) va euTTodicouv Tnv Kivnon.

To unxavnua éxel eheyxOei kan moTotoiNBei e EN957 1d¢ng H.C. KatdAAnAo uévo yia oikiokA xprion. Méyioto Bdpog xpriotn: 125
KIAG. H IkavoTnTa @pevapiopaTog ival ave¢dptntn atrd tnyv TaxutnTa.

To punxavnua dev gival KataAAnAo yia BepatreuTikr) Xpron.

Mpétrel va TTpocéxXeTe OTAV ONKWVETE ) JETAKIVEITE TO PNXAVNUA WOTE VA JNV TPAUUOTIOETE TNV TTAGTN  0aG. XPNOIUOTIOIEITE TTAVTA TIG
KAaTtaAANAEG TEXVIKES avUpwong Kai / A va ¢nTaTe BorBeia av To KPiveTe aTmapaitnTo.

OAa 1a agaipouueva TUAMaTa (T1.X. TTETAAIQ, KABIoua... K.A.TT.) xpeialovTal efdopadiaia ouviApnon. EA&yETe Ta TTaGvTa TTPIV TN
xpnon. Av K&trolo €€ApTnua £xel GTTACEI I} XOAAPWOEl, TTAPAKAAOUME QVTIKATAOTAOTE TO Aueca. MITOPEITE va XPNOIUMOTIOINCETE TO
TTodNAaTO/ EAAEITITIKO Cag OTav £TTAVEADEI € KOAR KaTAOTACN.

14



ANAAYTIKO AIATPAMMA >YNAPMOAOIHZHX

LN
—




PARTS LIST

QTY)

NO. DESCRIPTION TY] | NO. DESCRIPTION
1. Main frame 1 46. | Leftdecorative cover
2. Rear stabilizer 1 A4F_. | Nutblock
3. Carmage bolt (MB*52)| 4 48_ | End cap
4 End cap 4 49_ | Brake knob
5. Flatwasher (¢pB8) 4 50. | Brake bushing
6. Domed nut (MB) 4 51. | Flatwasher (@p16)
T Base leveler 4 52_ | Spring
8. Front stabilizer 1 53. | Square nut (M10)
9. Plastic plug 2 54. | Spring

10. | Seat post 1 55. | Flatwasher (g@14)

11._ | Plastic sleeve 1 56. | Domed nut (M6)

12_ | Vertical seat post 1 57. | Seat

13. | Adjustment knob 1 58. | V shape block

14. | Asjustment knob 1 59. | Hexagon nut

15_ | Flatwasher (25} 1 60. | Handlebar bushing

16_ | Adjustment knob 1 61. | Tube plug

17. | Handlebar post 1 62. | Bottle holder

18. | Handlebar 1 63. | Sensor

19_ | Computer 1 64. | Sensor holder

20. | Sensing wire 1 65. | Magnet

21. | Transportwheel 2 66. | Hexagon nut (M12)

22. | Bearing 4 67. | Bolt(M6"57)

23. | Bolt 2 68. | Lock nut (M6)

24 | Lock nut (MB) 6 69. | Flatwasher (gp12)

25. | Crank plug 2 70. | Decorative cover

26. | Flange nut (M10) 2 1. | Hexagonal nut (M12)

27_ | Pedal 1 T2_ | Flywheel bearing

28. | Rightcrank 1 T3. | Flywheel spindle

29. | Leftcrank 1 74. | Casing pipe

30. | Right decorative 1 5. | Flywheel

31. | cover 1 T6. | Rightdecorative cover

32_ | Tube plug 7 T7. | Sheet metal

33. | Screw (5T4.2"19) 1 78. | Brake block

34 | Screw (ST4.B716) 1 79. | Woollen block

35 | Belt 4 80. | Spring

36. | Bolt (M8™18) 1 81. | Plastic block

37. | Middle axle 1 82. | Plastic lid

38. | Beltwheel 4 83. | Plastic plug

39. | Elastic washer 1 84. | Bolt (M5*30)

40_. | Casing pipe 2 85. | Lock nut (M5)

41. | Crank bearing 1 86. | Bolt (M5"10)

42_ | Left decorative cover | 13 87. | Elastic washer (¢5)

43, | Screw (ST4.2"16) 2 88. | Bolt(M10"20)

44_ | Flatwasher (¢5) 1 89. | Bolt(M5™10)

45 | Casing pipe 1

Fixing nut (M20)

A NNNNND =@ o @ e e e e g 22 NNNNSNNNNN S @ e e e e e e e o m om e ek o ow o mdomd o=

16



OAHI'IEZ 2YNAPMOAOIHZHZ

A. lMpiv atté Tnv cuvapuoAdynon BeRBalwBEITeE OTI UTTAPXEI APKETOG XWPOGS TTEPIMETPIKA TOU AVTIKEIJEVOU .
B. la Tnv ouvapuoAdynaon XpnUOTIOINOTE T CUYKEKPIMEVA EPYOAELIQ.

BHMA 1

2uvdEaTe TOV UTTPOOBIO oTaBepOTTOINTA (Pt.8) OTO
KUpIO TTAQiolo (pt.1) XpNOIJOTTOIVTOG 2 OET
MTTOUAGVIa M8*52(pt.3),icleg podéAec B8 (pt.5) kai
dUo BoAwTa TTagIuGdia M8 (pt.6).

2uvdéaTe Tov OTTIoBI0 oTaBepoTTOINTY (Pt.2) OTO KUPIO
TTAQioI0 (pt.1) XPNOIMOTIOIWVTAG 2 OET HTTOUASVIO
M8*52(pt.3),icleg podéAeg B8 (pt.5) kal dUo BOAWTA
Tagiuadia M8 (pt.6).

BHMA 2

Eicayete oupTapwTd TOV KOTAKOPUPO GEova OTAPIENG
Tou KaBiouatog (pt.12) oTo cwARva aThpPIENG Tou
KaBiouaTog Tou KUpIou TTAalgiou. Oa XpeIaoTEi va
xahapwoete TNV Bida acealciag (pt.14) kai ETTEITa va
TPpaBngeTe TNV ac@dAAcia TTPOG Ta TTOW XWPIG va TNV
QQNAOETE. TN CUVEXEIQ ETTIAEETE TO £MOUPNTO
UWogc,aproTe TNV aog@aAcia kal oicte Eava Tnv Bida.
Eioayete oupTapwTtd Tov opifévTio cwAfva athpigng
(pt.10) oTov KGBeTO OPBOCTATN OTAPIENG TOU KOBIoUATOG
(pt.12) xpnoigoTroiwvTag pia ioia podéAa (pt.15) kal TRV
Bida ao@aAciag (pt.16).

‘Etreita otepewaTe TRV 0éAAa (pt.57) oTov opidovTio
owAAva othpigng (pt.10) ogiyyovtag Ta Traginadia Tou
KaBiopaTog.

17



BHMA 3

Eicayete oupTtapwTtd Tnv Bdon Twv xeipoAaBwv (pt.17)
oTOV OCWANVa oTAPIENG TOU TIOVIOU TOU KUPIOU
TTAaigiou. Ba xpelaaTei va xaAhapwaoeTe TNV Bida
ac@aAciag (pt.13), Ereita eMAEETE TO £MOUPNTO UYWOG
Kal TEAOG o@i¢Te Cava Tnv Bida pe TNV TTAACTIKA AaBr).
MpooappodoTe TNV XelpoAapn (pt.18) Trévw oTtnv Baon
(pt.17) xpnoigotrolwvTag duo Bideg (pt.88). TEAog
OTEPEWOTE TO KOJUTTIOUTEP (pt.19) TTAvw oTnv Bdon ue
Téooepig Bideg (pt.89)

AwoTe Tpoooyn oTn oUVOECT TOU KaAwdiou, pia
AavOaopévn ouvdeon 0a TrpokaAéoel BAGRNn oTo
oUvdeo o TOU KaAwdiou.

Ga\ %/

% | 7J Convex

point

2UVvOEaTE TO KOAWDIO TOU KOMUTTIOUTEP(AT) OTNnVv
uTTOdOXI TOU KaAwdIiou (A2) he TNV QOpa TToU
deixvel To oXedIAYPAUMQ.

18



BHMA 4

MpooapuOOTE TA TTEVTAA
(pt.27L&pt.27R) ka1 BIdWOTE TA
TTAVW OTOUG OWOTOUG Bpaxioveg
avTioTolxa Pe 10 ypduua (L)
apioTepd Kal (R) OeCIA. ZnUEIWOTE
OTI TO O€&i TTEVTAA (27R) TTPETTEI VA
B1dwOei de¢I6OTPOPA KAl TO
apIoTEPO TTEVTAA (27L)
apIoTEPOOTPOPA.

19



A.) PUBuion tng avtiotaong:
AI0BETEl TTEPIOTPOPEQ YIA EAGXIOTN avTioTaon TTEdNONG HEGw Tou fermouit kal Tou Tpoxou.

- MNa eAdyioTn avriotaon mEdNONG TTEPICTPEWETE TOV TTEPIOTPOPEN(49) dUO HE TPEIS POPES BECIOOTPOPA (+) KAl
apIoTEPOCTPOPA(-) AVTIOTOIXO.

B)la va xpnolJoTToInoeTe TN AEITOUPYIa PPEVAPIOUATOG EKTAKTNG AVAYKNG O€ OTTOIAOATTOTE KOTAOTOON, Ba TTPETTEI
va TTATAOETE OTABEPA TO TTANKTPO EAEYXOU PPEVWV Kal TAVUONG TTPOG Ta KATW (# 49).

20



21



XEIPIZMOZ COMPUTER

KOYMMIA:

MODE/ Matwvrag 1o TAAKTPo mode etTIAoyr emBeRaiwvw OAa TIG puBUIcEIS.

RESET MatwvTag 10 TTAAKTPO reset & KPATWVTAG TO TTAPATETAUEVA YIA OUO SEUTEPOAETITA KAVW ETTAVAPOPA OTIG APXIKES
ETTIAOYEG.

SET MartwvTag 1o TTAAKTPO Set YTToPEITE va puBUIcETE TNV TIUA TOU XPOvou,TNG atrocTaong & Twv Bepuidwy.
ETriong utropeite va KpatAoeTe TTapaTeTapévVa T0 KOUUTT & va QuénoeTe ypriyopa TTpog Ta TTavw KA&Oe Tipn.(To
KOMTTIOUTEP TTPETTEN VA Eival 0€ KATAOTAOTN adpavelag.)

ENINOTEX :

RPM: Epgaviletal n Tpéxouca TTepIOTPOPN KATA TNV dIdpKeIa TNG EAOKNONG 0dg avd AETTTO.

SPEED: H taxuTtnTa 110U gu@avifetal otnv 086vn oag TNV wpa NG £§aoknong oag &ekiva ammd 0.0 éwg péyiotn 99.9 xAp /wpa.

TIME:MéEtpnon xpovou Xwpig va £XeTe TTpokaBopioel 0€ig TNV XPOVIKA dIdPKEIa TOU TTPOYPAPPATOG 0AG, N avTioTpon NETPNON Tou Xpovou Ba Eekiviioel amd 00:00
£wg TO PéyioTo Xpovo Ta 99:00 AetrTd.

H avtioTpo@n pETpNon Tou XpOvou 00G EQOCOV £XETE DWOEI ECEIG , N HETPNON TOU Ba eKIVAOEI UE aQETNPIa TOV TTPOKABOPIGUEVO XPOVO £wG TNV PNdEVIOT Tou
00:00.H mrpooaugnon 1 peiwon Tou TTpokaBopiouévou Xpdvou oag eival To 1 AeTTTé avdueoa oTov Xpoviko didotnua 1:00 - 99:00.

DISTANCE: YtroAoylopog NG amdéoTaong, Xwpig va EXETE TTPOYPANUATIOE! E0EIG TIG TIWEG, Ba Eekiviioel va peTpdTe atmd 0.00 éwg 99.50 pe Tiun augopeiwong Katd
TNV didpkela gival To 0.1 xAp. Otav £XeTe TTPOXWPENOEI OTIG PUBUICEIG ECEIG N ATTOOTACT PETPATE OTTO TOV TTIPOKABOPIoHEVO XPOvo PéXp! va pndevioel 0.00. Xe kaBe
TTpokaBopliopévn TiPr TG améoTtaong TTou Ba diavuoeTe n avgnon/peiwon givar 0.1 xAp avdpeoa 0.00 - 99.50.

CALORIES: PuBpion Twv Beppidwyv Xwpig va EXETE TTIPOYPANMATIOE EOEIG, 0 UTTOAOYIOUOG TOUg Ba Eekivroel va uttoAoyileTal atrd 0 £wg péyioto 9990 pe TipA
Tpooauénong Tnv 1 Bepuida. EQdoov eotig £xeTe TTPOXWPROEI OTNV pUBUIOT TOUG O UTTOAOYIOHOG TWV BepUidwy aTnV TTEPITTITWON auTh Ba eIV OEl aTTd TOV apXIKO
TTPOKABOPIoUEVO XPOVO PEXPI va undevioel. Ze kKABe TTpokaBoplouévo TTPOYPANHA UTTOAOYICHOU TwV Beppidwy oag n auénon / peiwon eival ol 10 Beppideg avapeoa
0 €wg 9990 Beppideg.

SCAN: Epgavilel 6Aeg Tig Aeitoupyieg TIME — DISTANCE — CALORIES — PULSE (OPTION) — RPM / SPEED oT1n oeipd.

RPM: To RPM kai To SPEED gvaAAdoovTal oTnv 086vn KABe 6 SeuTePOAETTITA PETA TNV évapén TNG doknong.

PULSE (EMIAOIH): Epgavicel otnv 086vn TNV pETpnon Twv Kapdiakwv TTaApwy, atto 40 £wg 240 TraApoUlg avd AeTrTo. MNa va XpnoIPoTIOINCETE QUTAY TN AEIToupyia,
TIPETTEI VA @opdTe Tov {wvn oTBoug (etTIAoyn) yUpw atrd 1o 0THB0G 0ag, WATE 0 OEKTNG TTOU €ival EVOWHATWHEVOG OTOV UTTOAOYIOTHA va KATAYPA®E! Kal va EPpavilel
ToV KapdIOKO oag TTAAUO péow TnG Cwvng otrBoug. ( H Cwvn otrBoug dev TrepiAapBaveral.)

ZHMEIQZH: H cuxvoTtnTta Tou evowpatwuévou dEKTn oTov uttoAoyioTn eival 5,3k HZ. OAoi o1 cupBartoi TrToutroi kapdiakou TToApoU atrd AAAEG eTaipeieg Ba
AeIroupyouv pe 1o pnxavnua modnAdrtou.

AIAAIKAZIA AEITOYPTEIAZ:
1. ToroBetr|oTe pia ptrarapia CR2032,£tmeira n 0066vn Tou KoptmouTep Ba avayel & Ba akouaTei nxNTIKG ariua “bi” &1 Aeitoupyel & auéowg euPavifeTal To apXIKO
menu “Zxediaypaupa B”.

3
N

I,fi
%
~
A}
||\ o
g
T
K
vl
0

|
|

%
v
L]
N

\}

0
0¢l

TIME CALORIES
COCHCIC o o i n
l:l’&l"ﬂ'ﬂ‘ L'l‘ LILILY LLIL Ll
DISTANCE U} SPEED [ DisTANCE U [ sPEED |
e nnre rr
OOV | e LILIL L

2ZXEAIATPAMMA A 2XEAIATPAMMA B 22




2. AmokmoTe TpéoBacn otnv Asitoupyia puBuiong XPONQOY / AMOXTAZHZ / OEPMIAQN.Otav emmAéyeTe KATTOIO ASITOUPYIiQ
pUBUIONG, YIa TTAPAdEIYHa TOoV XpOVvo, N TIWA pUBPIoNG Tou Xpovou avaBooBrivel. ‘Emera TatAoeTe 1o TTARKTPO "SET" yia va
puBpicete TNV TIPA Kai £TTeITa TTaTRoTe "MODE" yia emBeBaiwaon. H puBuion yia Tnv améoTaon & Tig Beppideg givail n idia pe Tou
Xpovou.

3. Me kd&Be orjua mou PeTaddbnke otnv 086vN,0 XPOVOG, N aTTdéaTOoN,01 BEpUideg apxifouv va peTpdve. Zxedidypauua . Otav o€
KdTTrola AsiToupyia €xel TTpokaBopIoTEl 0 GTOXO0G TOTE N AsiToupyia Ba PeTpdel aTTd TO TTPOETTIAEYHEVO OTO PUNdEV KATA TNV SIAPKEIQ
NG TTpoTTévnon oag. MoAIS 0 oTdxoG @Bdacel aTo undév, n 086vn apxidel va nxei yia 8 deutepOAeTTTa Kai N AsiToupyia Ba undevioel.
‘Emreira matoTe 10 TARKTPO "MODE" yia emiBefaiwon kal yetaBeite otnv emOuevn pubuion.

MPOZOXH: %‘g “
1. Av 10 TTO0RAATO OV AcIToupyEi yia 4 AeTTTA TOTE TO KOUTTIOUTEP Ba PTTEl O€ €TIAOYA adpdveiag. =8
MoAIG TTaTAcETE OTTOI0ONATTOTE TTARKTPO, TOTE TO KOUTTIOUTEP Ba apxioel va PYETPAEI ATTO EKEI TTOU OTAUATNOE. CALORIES
(Av aA\GEeTe pmTaTapia TOTE TO KOUTTOUTEP Ba undevioel.) I
2. Eav o1 evdeiteig otnv 086vn dev eppavifovral OwoTA TOTE AVTIKATAOTAOTE TNV PTTATOPIO & TTPOOTIABNOTE §avd. ﬂ}l_l I:I:"J

;1M ZlmITn
ErKATAXTAZH MMNATAPIAX JCUCC,

Of OeTIKO (+)

&

Apvnriko (-)

23



EFTYHZH /MOAHAATQN/ EAAEINTIKQN

H eyyUnon ioxuel yia 300 (2) £€Tn a1rd TV nUEPOPNVia ayopdg Tou TTpoiovTog

*H gyyunon KaAUTITEl TUXOV KATAOKEUAOTIKG AGBOG.

*H TuxOV avTikatdoTaon avTaAAQKTIKOU €ival 0TAV KPion TWV TEXVIKWV.

*H ocuvappoAdynon,o £Aeyxog ,eTTIBapuUvel XpNHATIKA TOV KATAVAAWTH).

*H emmiokewn Tou TEXVIKOU TTEPAV TWV 14 NUEPOAOYIOKWY NUEPWYV OTTO TNV NUEPOMNVIa ayopds eTTIBAPUVEl XPNHATIKA TOV

KATaVOAWTH JE TNV EKACTOTE XPEWON OTTO TNV ETAIPEIA .

*EKT6G opiwv TOU service To pNxavnua 6a attooTEAAETAI OTO KEVTPIKO Service.

1. BAGBn péoa oc 14 nuépeg atmo TNV nUepounvia ayopds Ba TTapaAauBAVETE HECW PETAPOPIKNG OTTO TOV XWPEO TOU TTEAATN.
2€ aQuTA TNV TTEPITTTWON Ta £€000 PETAPOPAGS Bapuvouy Tnv TaIPEia.

(E@bdoov gival uTTaITIOTNTA TNG CUOKEUNG ).

2. BA&PN petd Tig 14 nuépeg atmd TNV nUEPOPNVia ayopds Ba peTapépete atmo Tov TTEAATN OTNV YETAPOPIKN €TaIpeia . Ta
£€000 PETOQOPAG aTTd TNV JETAPOPIKA MEXPI TO Service Kal To avTioTpo®o Papuvouv Tnv eTaipeia. (Eedoov givai
uUTTaITIOTATA TNG CUOKEUNG).

*H gyyunon ioxUel uévo yia Tov TTPWTO ayopacTr) TOU TTPOIOVTOG.

*H gyyunon ioxuel uévo €av 10 TTPOIGV AEITOUPYEI OE OTTITI-ECWTEPIKS XWPO Kal OXI O€ YUUVOOTHPIA, UAAGYOUG,

KOIVOXPNOTOUG, £CWTEPIKOUG XWPOUG K.Al.

*H emiokeur ommolac®ATToTE BAGBNG TTPAYHOATOTIOIEITAI TO CUVTOUOTEPO duvATOV.

*KdB¢ atraitnon amoldnuiwong Tou TTEAATN, €ite Adyw EAAEIPNG avTAAANGKTIKWY €iTe AOyWw KaBUOTEPNONG ETTIOKEUNG, BEV gival

duvarh.

*Ta £€£0da PETAPOPAG TOU TTPOIOVTOG ATTO ) TTPOG TO CUVEPYEIO TNG avTITTpoowTTeiag Ba emBapUvouyv Tov TTEAGTN €QOCoV Eival

uTTaImOTATA TOU.

H EFTYHZH AEN IZXYEI

*OT1av n BAGRN TpoAABe atrd Kakn xprion fj Kakr ouvTtripnon.

*ETttiong n eyyunon &gv KaAUTITEl avaAwaoiga & UAIKA TPIBAS OTTwG TTAACTIKA PEPN, TTETAAIA, HETAOYXNMUATIOTEG,INAVTEG,appPuwdn

pépn Ta oTToia BeipovTal atrd TNV xprion 1 GAANg aitiag.

*H gyyunon dgv KaAuTITel BAGRN aTTo UTTAIMIOTNTA KN £E0UCIOBOTNHEVWY ATOUWY YIA TNV ETTIOKEUN .

*H gyyunon dgv kaAuTrTel BAGRN TTou TTPORABE aTTd KAk cuvapuoAdynaon.

['la va 1ox0el N eyyunon TTPETTEl va ouvodeleTal atrd Tnv atrédeitn ayopdg.

2& OAEC TIC TTAPATTAVW TTEPITITWOEIC 0 XPNOTNG EMILAPUVETAI ME TO KOOTOC ETTICKEWYNS KOl AVTOAAGKTIKWYV.

*H eTaipeia kal o eiIcaywyéag dev euBUvovTal yia TUXOV TUTTOYPOPIKA AGOn.

*To TTpoidv €xel £ykpion KukAogopiag otnv EupwTraiki Koivétnta, CE

| INTERSPORT ATHLETICS SA
18-20 SOROU
15125 MAROUSI

GREECE +302102806019

24




Y INTERSPORT

THE HEART OF SPORT

SP2.1
BICICLETA PRO RACING

ROMANIAN MANUAL




INSTRUCTIUNI DE SIGURANTA IMPORTANTE

Va rugam sa pastrati acest manual intr-un loc sigur, astfel incat sa puteti avea acces la el cu usurinta.
1. Este important sa cititi intregul manual inainte s& asamblati si sa folositi echipamentul. Utilizarea sigura si eficientd poate fi realizata

o~

© N

10.

11.
12.

13.

numai in cazul in care echipamentul este asamblat, intretinut si utilizat in mod corespunzator. Este responsabilitatea dumneavoastra
sa va asigurati ca toti utilizatorii echipamentului sunt informati cu privire la toate avertismentele si masurile de precautie.

Tnainte de a incepe orice program de exercitii trebuie sa va consultati cu medicul dumneavoastra pentru a stabili daca aveti vreo
conditie medicala sau fizica care ar putea sa va puna in pericol sdnatatea sau siguranta sau care v-ar putea impiedica sa utilizati in
mod corespunzator echipamentul. Sfatul medicului dumneavoastra este esential daca luati medicamente care va afecteaza ritmul
cardiac, tensiunea arteriala sau nivelul colesterolului.

Acordati importantd semnalelor corpului dvs. Antrenamentul excesiv sau efectuat in mod eronat va poate afecta sanatatea. Puneti
capat antrenamentului daca simtiti vreunul dintre urmatoarele simptome: durere, senzatie de strangere in piept, aritmie, gafait
excesiv, durere de cap, ameteli sau greata. Daca aveti una dintre aceste senzatii, consultati-va medicul inainte de a continua
programul de exercitii fizice.

Tineti copiii si animalele departe de aparat. Aparatul este proiectat pentru a fi utilizat doar de catre adulti.

. Folositi echipamentul pe o suprafata plana, stabild, cu un invelis de protectie pentru podea sau un covor. Pentru a fi siguri de

siguranta dumneavoastra, aparatul trebuie sa fie la cel putin 0,5 metri in jurul acestuia.

. Inainte de a utiliza aparatul, verificati daca buloanele si piulitele sunt bine stranse.

Siguranta aparatului poate fi garantata doar daca verificati in mod regulat daca a suferit pagube si/sau deteriorari.

Folositi intotdeauna aparatul conform indicatiilor. Daca gasiti vreo componenta defecta in timp ce il asamblati sau verificati aparatul
sau daca auziti zgomote neobisnuite de la aparat in timpul utilizarii acestuia, opriti-va imediat. Nu utilizati aparatul pana cand nu se
repara problema.

Purtati imbracaminte potrivita cand utilizati aparatul. Evitati hainele largi care se pot prinde de aparat sau care pot restrictiona sau
bloca miscarea.

Aparatul a fost testat si are certificatul EN957 clasa H.C. Potrivit numai pentru uz casnic. Greutatea maxima a utilizatorului: 125 kg.
Capacitatea de franare este independenta de viteza.

Aparatul nu este adecvat pentru utilizare terapeutica.

Trebuie sa aveti grija cand ridicati sau mutati aparatul ca sa nu va raniti spatele. Utilizati intotdeauna tehnicile adecvate de ridicare
si/sau solicitati ajutor daca considerati necesar.

Toate piesele detasabile (de ex. pedale, scaun ... etc) necesita intretinere saptamanala. Verificati totul inainte de utilizare. Daca
vreun accesoriu a fost rupt sau slabit, va rugam sa il inlocuiti imediat. Puteti utiliza aparatul bicicleta atunci cand acesta va fi din nou
in buna forma.

26



SCHEMA ANALITICA DE ASAMBLARE

27



PARTS LIST

QTY)

NO. DESCRIPTION TY] | NO. DESCRIPTION
1. Main frame 1 46. | Leftdecorative cover
2. Rear stabilizer 1 A4F_. | Nutblock
3. Carmage bolt (MB*52)| 4 48_ | End cap
4 End cap 4 49_ | Brake knob
5. Flatwasher (¢pB8) 4 50. | Brake bushing
6. Domed nut (MB) 4 51. | Flatwasher (@p16)
T Base leveler 4 52_ | Spring
8. Front stabilizer 1 53. | Square nut (M10)
9. Plastic plug 2 54. | Spring

10. | Seat post 1 55. | Flatwasher (g@14)

11._ | Plastic sleeve 1 56. | Domed nut (M6)

12_ | Vertical seat post 1 57. | Seat

13. | Adjustment knob 1 58. | V shape block

14. | Asjustment knob 1 59. | Hexagon nut

15_ | Flatwasher (25} 1 60. | Handlebar bushing

16_ | Adjustment knob 1 61. | Tube plug

17. | Handlebar post 1 62. | Bottle holder

18. | Handlebar 1 63. | Sensor

19_ | Computer 1 64. | Sensor holder

20. | Sensing wire 1 65. | Magnet

21. | Transportwheel 2 66. | Hexagon nut (M12)

22. | Bearing 4 67. | Bolt(M6"57)

23. | Bolt 2 68. | Lock nut (M6)

24 | Lock nut (MB) 6 69. | Flatwasher (gp12)

25. | Crank plug 2 70. | Decorative cover

26. | Flange nut (M10) 2 1. | Hexagonal nut (M12)

27_ | Pedal 1 T2_ | Flywheel bearing

28. | Rightcrank 1 T3. | Flywheel spindle

29. | Leftcrank 1 74. | Casing pipe

30. | Right decorative 1 5. | Flywheel

31. | cover 1 T6. | Rightdecorative cover

32_ | Tube plug 7 T7. | Sheet metal

33. | Screw (5T4.2"19) 1 78. | Brake block

34 | Screw (ST4.B716) 1 79. | Woollen block

35 | Belt 4 80. | Spring

36. | Bolt (M8™18) 1 81. | Plastic block

37. | Middle axle 1 82. | Plastic lid

38. | Beltwheel 4 83. | Plastic plug

39. | Elastic washer 1 84. | Bolt (M5*30)

40_. | Casing pipe 2 85. | Lock nut (M5)

41. | Crank bearing 1 86. | Bolt (M5"10)

42_ | Left decorative cover | 13 87. | Elastic washer (¢5)

43, | Screw (ST4.2"16) 2 88. | Bolt(M10"20)

44_ | Flatwasher (¢5) 1 89. | Bolt(M5™10)

45 | Casing pipe 1

Fixing nut (M20)

A NNNNND =@ o @ e e e e g 22 NNNNSNNNNN S @ e e e e e e e o m om e ek o ow o mdomd o=

28



INSTRUCTIUNI DE MONTARE

A. Tnainte de asamblare, asigurati-va ca in jurul obiectului exista suficient spatiu.
B. Pentru montare, utilizati uneltele indicate.

PASUL 1

Conectati stabilizatorul frontal (pt. 8) la cadrul
principal (pt. 1) utilizdnd 2 seturi de buloane
M8*52 (pt.3), saibe drepte @8 (pt. 5) si doua
piulite curbate M8 (pt.6).

Atasati stabilizatorul din spate (pt. 2) la cadrul
principal (pt. 1) folosind 2 seturi de buloane
M8*52 (pct. 3), saibe drepte &8 (pt. 5) si doua
piulite curbate M8 (pt.6).

PASUL 2

Glisati arborele de sprijin vertical al scaunului (pt.12) in
tubul de sustinere al scaunului din cadrul principal. Va
trebui sa slabiti surubul de siguranta (pt.14) si apoi sa
trageti inapoi siguranta, fara a o lasa. Apoi selectati
inaltimea dorita, eliberati blocajul si strangeti din nou
surubul.

Glisati tubul de sustinere orizontal (pt. 10) n suportul
vertical al scaunului (pt.12) folosind o saiba dreapta
(pt.15) si surubul de siguranta (pt. 16).

Apoi fixati saua (pt.57) la bara de sustinere orizontala
(pt.10) prin strangerea piulitelor scaunului.

29



PASUL 3

Glisati baza ménerelor (p.17) in tubul de sustinere
al ghidonului cadrului principal. Va trebui sa slabiti
surubul de blocare (pt.13), apoi selectati inaltimea
dorita si strangeti din nou surubul cu méanerul din
plastic.

Reglati manerul (pt.18), pe suport (pt.17) cu
ajutorul a doua suruburi (pt.88) La final fixati
calculatorul securizat (pt.19) in suport cu patru
suruburi (pt.89).Acordati atentie conexiunii cablului,
0 conexiune gresita va provoca deteriorarea
conectorului cablului.

Ga\ %/

VI \

/% » :J‘}vex

point

Conectati cablul calculatorului (A1) la mufa
cablului (A2) in directia indicata in schema.

30



PASUL 4

Reglati pedalele (pt.27L si pt.27R) si
strangeti-le pe bratele corecte,
asemenea literei (L) in stédnga si (R)
in dreapta. Retineti ca pedala dreapta
(27R) trebuie insurubata in sensul
rotirii acelor de ceasornic, iar pedala
stanga (27L) trebuie Tnsurubata in
sens invers rotirii acelor de ceasornic.

31



IMAGINE

Pentru a utiliza franarea de urgenta in orice situatie, trebuie
sa apasati ferm butonul de comanda a frénei in jos (# 49).

32



33



FOLOSIREA CALCULATORULUI

MODE/ Apasand butonul de selectare a modului, confirmati toate setarile.

RESET Prin apasarea butonului de resetare si tinandu-I timp de doua secunde, veti reveni
la optiunile initiale.

Prin apasarea butonului de setare (set) puteti seta valoarea orei, a distantei si a
SET caloriilor.

Puteti, de asemenea, sa tineti apasat butonul si sa cresteti rapid fiecare valoare.
(Calculatorul trebuie sa fie inactiv.)

OPTIUNI:

RPM: Se afiseaza rotatia curenta pe minut in timpul exercitiului.

SPEED (VITEZA): Viteza afisata pe ecran in timpul exercitiului incepe de la 0.0 pana la 99.9 km/ h.

TIME (TIMP): Masurarea timpului fara ca dvs. sa fi setat anterior durata programului, numaratoarea inversa va incepe de la 00:00
pana la timpul maxim de 99:00 minute.

Numaratoarea inversa a timpului, daca ati setat-o dvs.; masuratoarea va incepe pornind de la timpul presetat pana la resetarea de
00:00. Cresterea sau descresterea timpului alocat este de 1 minut in intervalul 1:00 - 99 : 00.

DISTANCE (DISTANTA): Calcularea distantei, fara sa fi programat dvs. valorile; se va incepe numaratoarea de la 0.00 pana la
99.50, cu o rata de crestere de 0.1 km. Cand ati setat dvs. distanta, masuratoarea se face de la timpul presetat pana la resetarea
0.00. . La fiecare valoare presetata a distantei pe care o strabateti, cresterea / scaderea este de 0,1 km intre 0,00 - 99,50.
CALORIES (CALORIILE): Reglarea caloriilor fara sa o fi programat dvs., calcularea va incepe de la 0 la 9990, cu o valoare de
crestere de 1 calorie. Odata ce ati setat dvs. numarul de calorii, masurarea va incepe de la timpul presetat initial pana la zero. in
fiecare program prestabilit de numarare a caloriilor, cresterea / scaderea este de 10 calorii intre 0 si 9990 calorii.

PROCEDURA DE FUNCTIONARE:
1.Introduceti o baterie CR2032, apoi ecranul calculatorului se va aprinde si se va auzi un sunet ,bi”, semn ca

functioneaza si imediat se va afisa ,Schema B”.
60 80

W}

S s ’, 2

‘. P
~ 4 > ’
& - & -
-~ - -~ -

G [ RPM |

TIME CALORIES
qoan| oooo mn
LOLPLOLY OO LYY LI X

DISTANCE Ii{] | DISTANCE I | SPEED |
CICHCOT DO It e mn
LILLIL) VLAY LI L
Schema A Schema B

34




2. Accesati modul de setare TIMP / DISTANTA / CALORII. Cand selectati un mod de setare, de exemplu timpul, valoarea de
setare a timpului va lumina intermitent. Apoi apasati tasta ,SET” pentru a seta valoarea si apoi apasati ,MODE” pentru a
confirma. Setarea pentru distanta si calorii este aceeasi cu cea a timpului.

3. Cu fiecare semnal transmis pe ecran, incep sa fie masurate timpul, distanta, caloriile. Figura C. Cand intr-o anumita functie a
fost prestabilit obiectivul, functia va numara de la valoarea implicita la zero in timpul antrenamentului dvs. De indata ce tinta
atinge valoarea zero, ecranul incepe sa sune timp de 8 secunde si functia va fi resetata. Apoi apasati butonul ,MODE” pentru
a confirma si treceti la urmatoarea setare.

D ‘68 I ;0

ATENTIE: o %
1. Daca bicicleta nu functioneaza timp de 4 minute, calculatorul va intra intr-o optiune de inactivitate. :§ '___
Indata ce apasati o tastd, computerul va incepe s& numere de unde s-a oprit. T mm "°

(Daca schimbati bateria, computerul se reseteaza.) ThiE CALORIES
2. Daca indicatorii de pe ecran nu sunt afisati corect, inlocuiti bateria si incercati din nou. l]:m :H:l:l
L) LUl

DISTANCE L
J3n 3 Ju
INSTALAREA BATERIEI JLULL

é}l POZITIV(+)

-
NEGATIV(-)

35



GARANTIE / BICICLETE / BICICLETE ELIPTICE

Garantia este valabila doi (2) an de la data achizitiei produsului

*Garantia acopera orice eroare de fabricatie.

*Eventuala inlocuire a unei piese de schimb este la latitudinea tehnicianului.

*Costul asamblarii si al verificarii sunt acoperite de consumator.

+Vizita tehnica dupa 14 zile calendaristice de la data achizitionarii va fi platita de catre consumator, care va achita taxa ceruta de firma.

*Daca se depasesc limitele service-ului, aparatul va fi trimis la service-ul central.

1. n cazul defectarii in termen de 14 zile de la data cumpararii, produsul va fi preluat printr-o firma de transport de la locatia clientului.
In acest caz, costurile de transport sunt suportate de companie.

(Daca este o defectiune a dispozitivului).

2. In cazul defectarii dupa 14 zile de la data cumpadrarii produsul va fi transportat de cétre client la firma de transport. Costurile
transportului de catre firma de transport pana la service si viceversa sunt acoperite de catre companie. (Daca este o defectiune a
dispozitivului).

*Garantia se aplica numai primului cumparator al produsului.

*Garantia se aplica numai daca produsul functioneaza in casa - in interior si nu in sali de sport, cluburi, zone de folosintd comuna, in

aer liber etc.

*Repararea oricarei defectiuni se realizeaza cat mai repede posibil.

*Nu este posibila cererea de despagubire a clientului, fie din cauza lipsei pieselor de schimb, fie din cauza unei intarzieri a repararii.

*Costurile de transport de la compania de transport la service si invers sunt acoperite de client.( Daca aceasta este o defectiune client).

GARANTIA NU ESTE VALABILA

+Cand deteriorarea a fost cauzata de utilizarea incorecta sau de intretinerea necorespunzatoare.

*De asemenea, garantia nu acopera consumabile si materiale de frictiune, cum ar fi piese de plastic, pedale, transformatoare, curele,

piese cu burete, care se uzeaza prin utilizare sau din alta cauza.

+ Garantia nu acopera pagubele produse de persoane neautorizate pentru reparatii.

*Garantia nu acopera daunele rezultate din asamblarea necorespunzatoare.

*Pentru a fi valabila garantia, trebuie sa se prezinte dovada achizitiei. Date de contact

in toate aceste cazuri, utilizatorul plateste vizita si piesele de schimb. Contactnormal deschis  INTERSPORT Roménia

*Compania si importatorul nu sunt responsabili pentru eventualele erori tipografice.

Produsul are o autorizatie de introducere pe piata in Comunitatea Europeana, CE Tnifumima companici :g'(‘;‘::fz’om ADE SRL

Adresal Strada Biharia, numarul 67-77, Sector
1

Adresa 2 -

Codul Postal 013981

Orasul Bucuresti

Judetul -

Tara Romania

Telefon +4021 20111 80

Fax +4021 20111 87

Internet v intersportro

E-mail office@@genco.ro 36

Mentiuni -



Y INTERSPORT

THE HEART OF SPORT

SP2.1
CbCTE3ATE/IEH
BEJIOCUNEA

BULGARIAN MANUAL




BAXHUA UHCTPYKUWU 3A BE3OMNACHOCT

Mons, cbxpaHsiBainTe ToBa pbKOBOACTBO Ha CUTYPHO MSICTO, 3a fa MOXeTe JIeCHO Aa ro nanonssarte B 6bAaelle.

1. BaxHo e ga npoyeTteTe LSANOTO PbLKOBOACTBO Npeaun Aa NpUcTbnNnTe KbM CcriobsiBaHe v nsnonasaHe Ha ypega. CurypHata u
edekTmBHa ynotpeba Moxe aa ce NOCTUrHe camo ako ypeabT e crnobeH 1 ce nogabpika 1 u3nonssa npasunHo. Bawa
OTrOBOPHOCT € Aa Cce yBepuTe, Ye BCUYKN NoTpebuTtenun Ha ypeaa ca MHOpMMpaHM 3a BCUYKM NpeaynpexaeHns 1 npegnasHu
MEPKMW.

2. [lNpeon pa 3ano4yHeTe KakBaTo U Aa e TPEeHUPOBBYHA Nporpama, TpsbBa Aa ce KoHcynTuparte ¢ Bawusa nekap, 3a ga
onpegenuTe fanu ce HamupaTte B KakBOTO M a € MeAMLMHCKO Ui (oU3N4EeCKO CbCTOSHME, KOETO 61 MOro Aa N3MN0XN Ha pUCK
BaweTo 3apase nnun 6e3onacHocT unu ga npegoTspaTh NPaBUITHOTO M3non3saHe Ha ypeda. CbBeTbT Ha Bawwns nekap e ot
CbLUECTBEHO 3HaYeHme, ako npuemMaTe nekapcTBa, KOMTO BUSAT Ha CbpLETO, KPbBHOTO HansaraHe unu HMBaTa Ha XonecTeporn.
3. Ob6pbLanTte BHUMAHME Ha CUrHanuTe Ha TANnoTo. HenpaBunHOTO MM NPEKOMEPHO YNpaXHsABaHe MOXe Aa e BpeaHo 3a
BawleTo 3apase. CnpeTte ynpaxxHeHNeTOo, ako NONy4YnTe HAKOW OT CregHnTe cMMNTOMU: Borka, CTaraHe B rbpauTe, aputmums,
NpeKkoMepHO 3aabxBaHe, rnaBobonve, 3aMasHOCT UnNu rageHe. AKO nsnuTate HAKoe OT Te3n CbCTosAHUS, TpsbBa aa ce
KoHcynTuparte ¢ Bawwus nekap, npeam ga npoabiknute TpeHMpoBbYHATa CY Nnporpama.

4. [laseTe geuarta n XMBOTHUTE Aarned oT ypeda. YpeabT e npeaHasHadeHa caMo 3a Bb3PacTHM.

5. WNanonseanTe ypeaa Ha ctaburnHa, paBHa NOBbPXHOCT CbC 3aMTHO NOKpUTME 3a Nofa unuv knnmma. 3a aa cte CUrypHu B
©es3onacHocTTa cu, ypeabT Tpsabea ga 6bae noHe Ha 0,5 meTpa oKono Hesl.

6. [Npeau pa uanonsesare ypeaa, NnposepeTe fanv 6ONTOBETE U raikuTe ca 34paBo 3aTerHaTu.

7. bBbesonacHocTTa Ha ypeda moxe aa 6bae rapaHTMpaHa caMo ako npaBuTe pegoBHM NPOBEPKN 3a NOBpean M / UnNn N3HOCBaHe.
8. BwuHaru nsnonaeanTte ypena criopes ykasaHusita. AKO OTKpueTe OedeKTHN YacTu Npu crnobsiBaHeTo Uinn NpMBepKaTa Ha
ypeaa, unu koraTto vyyete HeobuyarHu WymoBe OT ypeaa no Bpeme Ha ynotpeba, cnpete He3abaBHO. He nanonssanTe ypeaa,
[okaTo npobnembT He 6be paspeLLEH.

9. HoceTte nogxoaswo obnekno, korato nsnonssaTte ypeaa. N3barsante ga HoCcMTe LLIMPOKM APEXn, KOUTO MoraT fa ce 3axsBaHaT
3a ypeda vnv ga orpaHunyaTt unv 6nokmpaTt ABMXKEHUETO.

10. YpeawT e TectBaH u ceptudmumpan B knac H.C. EN957 lNoaxogsw, e camo 3a gomaluHa ynotpeba. MakcMmanHo Terno Ha
notpeburens: 125 kr. CnnpayHmnaT kanaumTeT He 3aBUCU OT CKOPOCTTa.

11. YpeobT He e noaxoasly 3a TepaneBTMYHa ynoTpeba.

12. BHumaBaiite, Korato nosguraTte unv npemecTtsarte ypeaa, Taka ye aa He HapaHuTte rbpba cu. BuHaru nanonasavite
noaxogsLWmTe TEXHNKN 3a NOBAUraHe v / unu nomMckamTe NOMOLL, ako cMmdATaTe, 4e e Heob6xoaumo.

13. Bcuykm nogswkHM YacTu (HanpyuMmep neganu, cegarka ... U T.H.) ce HyXOaaT OT ceaMmnyHa noaapbxkka. MNpoBepeTte BCUYKO
npean ynotpeba. AKo HAKOM akcecoap e cyyneH unu pasxnabeH, Monsi, cMeHeTe ro He3abasHo. MoxeTe Aa nanonssaTe CBOS
enunNTU4YeH Benocunen, Korato € 0THOBO B OGP0 CbCTOSIHME.

38




AHAJIIUTUYHA CXEMA 3A CIMNMOBABAHE

39



PARTS LIST

QTY)

NO. DESCRIPTION TY] | NO. DESCRIPTION
1. Main frame 1 46. | Leftdecorative cover
2. Rear stabilizer 1 A4F_. | Nutblock
3. Carmage bolt (MB*52)| 4 48_ | End cap
4 End cap 4 49_ | Brake knob
5. Flatwasher (¢pB8) 4 50. | Brake bushing
6. Domed nut (MB) 4 51. | Flatwasher (@p16)
T Base leveler 4 52_ | Spring
8. Front stabilizer 1 53. | Square nut (M10)
9. Plastic plug 2 54. | Spring

10. | Seat post 1 55. | Flatwasher (g@14)

11._ | Plastic sleeve 1 56. | Domed nut (M6)

12_ | Vertical seat post 1 57. | Seat

13. | Adjustment knob 1 58. | V shape block

14. | Asjustment knob 1 59. | Hexagon nut

15_ | Flatwasher (25} 1 60. | Handlebar bushing

16_ | Adjustment knob 1 61. | Tube plug

17. | Handlebar post 1 62. | Bottle holder

18. | Handlebar 1 63. | Sensor

19_ | Computer 1 64. | Sensor holder

20. | Sensing wire 1 65. | Magnet

21. | Transportwheel 2 66. | Hexagon nut (M12)

22. | Bearing 4 67. | Bolt(M6"57)

23. | Bolt 2 68. | Lock nut (M6)

24 | Lock nut (MB) 6 69. | Flatwasher (gp12)

25. | Crank plug 2 70. | Decorative cover

26. | Flange nut (M10) 2 1. | Hexagonal nut (M12)

27_ | Pedal 1 T2_ | Flywheel bearing

28. | Rightcrank 1 T3. | Flywheel spindle

29. | Leftcrank 1 74. | Casing pipe

30. | Right decorative 1 5. | Flywheel

31. | cover 1 T6. | Rightdecorative cover

32_ | Tube plug 7 T7. | Sheet metal

33. | Screw (5T4.2"19) 1 78. | Brake block

34 | Screw (ST4.B716) 1 79. | Woollen block

35 | Belt 4 80. | Spring

36. | Bolt (M8™18) 1 81. | Plastic block

37. | Middle axle 1 82. | Plastic lid

38. | Beltwheel 4 83. | Plastic plug

39. | Elastic washer 1 84. | Bolt (M5*30)

40_. | Casing pipe 2 85. | Lock nut (M5)

41. | Crank bearing 1 86. | Bolt (M5"10)

42_ | Left decorative cover | 13 87. | Elastic washer (¢5)

43, | Screw (ST4.2"16) 2 88. | Bolt(M10"20)

44_ | Flatwasher (¢5) 1 89. | Bolt(M5™10)

45 | Casing pipe 1

Fixing nut (M20)

A NNNNND =@ o @ e e e e g 22 NNNNSNNNNN S @ e e e e e e e o m om e ek o ow o mdomd o=

40



WHCTPYKLWUU 3A CITIOBABAHE

A I'Ipe,um crnobsBaHeTo ce yBepeTe, 4e OKOoso npegMmerta niMa 4oCTaTb4HO cBOOOAHO MSACTO.
b. 3a MOHTaxa nanonssanTe U3NCKaHUTE MHCTPYMEHTN.

2/

CTbIKA 1 CTBMNKA 2
CebpxeTe npeaHus ctabunusatop (T1.8) kbM Mnb3HeTe BepTUKANHaTa onopHa oc Ha cepgankaTta (1.12) B
Eg;ﬁi:i: gzris;;-Izﬂ)éfgg%mg)m;;::;emza o onopHaTa Tpb6a Ha ceaankaTa Ha OCHOBHAaTa pamka.
Nh Tpsabea oa pasxnabute obesonacutenHus BUHT (T.14),
@8 (1.5) n gBe ceBoagecTu rarkn M8 (1.6). cnep KoeTo ApbhnHeTe NpeanasnTens Hasagd, 6e3 ga ro
CebpxeTe 3aHns cTabunnsarop (T.2) koM oTcTpaHuTe. Crieq ToBa U3GepeTe KenaHaTta BUCOUMHA,
Eg;ﬁi:i: gzris;;-Izﬂ)éfgg%mg)m;;::;emza o ocBo6oaeTe NpeanasnTens u 3aTerHeTe OTHOBO
N BuHTa.[lNb3HeTe xopu3oHTanHaTta onopHa Tpvba (1.10)
@8 (1.5) n gBe ceBoaecTu rarikn M8 (1.6). BbB BepTUKanHaTa CTolka Ha cegankaTta (1.12) ¢ nomowyta
Ha npasa wawba (T.15) n npegnaseH 6onT (1.16).Cneg
TOBa npukpeneTe ceanoTo (T.57) KbM XOpU3OHTanHaTa
onopHa Tpbba (1.10), KaTo 3aTerHeTe ramkiTe Ha
cepankara.

41




CTbIIKA 3

lNMnb3HeTe ocHoBaTa Ha Apbxkata (T.17) B
onopHarta Tpbba Ha KOPpMUIOTO Ha OCHOBHATa
pamka. LLle Tpabea aa pasxnabute
obesonacutenHuna BuHT (T1.13), cnea KoeTo ga
n3bepeTe XenaHarta BUCOYMHA, U HaKpasa Aa
3aTerHeTe BMHTa C nracTMacoBsaTta ApbXKa.
3akpeneTte gpbxkaTta (1.18) Bbpxy ocHoBaTa (T.17),
KaTo uanonssaTe ABa BUHTa (T1.88). Hakpas
3akpeneTe koMnTbpa (T.19) Bbpxy ocHoBaTa ¢
YyeTnpu BUHTa (1.89)

A2

/% ’ :j‘}vex

point

O6bpHeTe BHMMaHMe Ha kabenHaTa Bpb3Ka, Tbi
KaTo HenpaBUITHOTO CBbP3BaHE LLUE MPUYNHA
yBpexaaHe Ha kabenHusa cbeguHuten. CebpxeTte
KOMMOTbpHUA kKaben (A1) kbM KabernHusa KOHTaKT

(A2) B nocokarta, noco4YeHa Ha MOHTaXHaTa cxema.

42



CTbIKA 4

Harnacete neganute (1.27L n T.27R) n rn

3aBMHTETE Ha NpaBuUITHUTE paMeHa,
CbOTBETHO C BykBaTa (L) Bnsiso u (R) BAsicHO.
O6bpHeTe BHMMaAHME, Ye OECHUAT negan
(27R) TpsibBa ga ce 3aBue No NOCOKa Ha
YacoBHMKOBAaTa CTperka, a NeBuaAT negan

(27L) pa ce 3aBbpTN 06paATHO Ha

YaCOBHMKOBATa CTperika.

2/

43



3a ga n3nonsearte (pyHKUMSTa 3a aBapuiHO CnvpaHe BbB BCSKa cuTyauus, Tpsabea fa HaTUCHeTe 34paBo
BGyTOHa 3a KaHTPON Ha cnupadkaTa u onbBaHe Hagony (# 49).

44



45



N3MNOJISABAHE HA KOMMIOTEP BYTOHMU:

MODE/ PEXXUM C HaTucKaHe Ha byToHa 3a M360p Ha pexuM NoTBbPXAaBaTe BCUYKU HACTPOMKN.
RESET/ HYNIMPAHE C HaTuckaHe Ha OyTOHa 3a HynMpaHe 1 3agbpXXaHe 3a Be CEeKYHOM L€ Ce BbPHETE KbM MbpBOHAYaNHUTE OMNUMMW.
SET/ HACTPOWKW C HaTuckaHe Ha OyTOHa 3a HacTpolika set MoXeTe [ja HacTpoMTe BPEMETO, PA3CTOSHNETO U KaropumTe.
CbLUo Taka MoxeTe Aa 3agbpxuTe OyToHa &, Aa yBennunte 6bp30 Besika cToMHOCT. (KoMnioTbpbT TpsibBa Aa e B
HeaKTMBEH PeXuM.)
onumn .

RPM: MNosiBsiBa ce TeKyLOTO 3aBbpTaHe No BpeEME Ha TPEHMPOBKA BCSKA MUHYTA.
SPEED/ CKOPOCT: CkopocTTa, KOSATO Ce NOKa3Ba Ha ekpaHa BM Mo BpeMe Ha TpeHupoBkaTta, 3anoysa ot 0.0 4o 99.9 km / 4 makcMmanHo.

TIME/ BPEME: OTmepBaHe Ha BpeMeTo 6e3 npeaBapuTenHoO 3agaBaHe Ha NPOoAbIMKUTENHOCTTA Ha nNporpamaTa, kato obpaTHOTO oTOposiBaHe
Ha BpemeTo Le 3ano4He ot 00:00 o makcumanHoTo Bpeme ot 99:00 MUHYTK.

O6paTtHoTO 0TOpOsIBaHE Ha BPEMETO BU, aKo CTe ro 3ajanuy Bue, e 3anovHe oT npeaBapuTenHo 3agaaeHoTo Bpeme Ao HynmpaHe Ha 00:00.
YBenuuaBsaHeTo U1 HaMmansiBaHeTo Ha NpeaBapuTenHo 3agaaeHoTo BpeMe e 1 MuHyTa B uHTepsana 1:00 - 99:00.

PA3CTOAHMUE /DISTANCE: M3uncnasaHeTo Ha pa3cTtosiHueTo, 6e3 aa cTte nporpammpan Bue CTOMHoCTUTe, Le 3anoyHe ot 0.00 go 99.50,
kaTo cnykTtyaumoHHaTa ctormHocT e 0.1 km. KoraTo cTe HanpaBunu Bre HacTponkaTa, pa3CTOSHMETO Lile ce OTMepBa OT NpeaBapuUTeriHO
3apjapeHoTo BpeMe Ao HynupaHe 0.00. 3a Bcsika npeaBapuTenHO 3afafieHa CTOMHOCT Ha pa3CTOSIHUMETO, KOETO Lie U3MUHETE yBernvyaBaHeTo/
HamanssaHeTo e 0.1 km B nHTepsana 0.00 - 99.50.

KANOPUWU/ CALORIES: HacTtponsaHeTo Ha kanopuute, 6e3 aa cte nporpammpany Bue CTOMHOCTUTE, Lie 3anoyHe ot 0 go makcumym 9990 ¢
dnyKTyaunoHHaTa CTOMHOCT 1 kanopus. AKO BMe CTe NPUCTBNUIN KbM HACTPOVBaHe Ha KanopuuTte, 0OTOposBaHETO MM B TO3U Cryyan Lie
3ano4yHe OT Ha4yanHoTo NpeaBapuUTENHO 3agafeHo BpeMe A0 HynupaHe. [NMpu Bcaka npeasapyTenHo 3agageHa nporpama 3a nsdmcnssaHe Ha
KanopuuTe yBennyasaHeTo/ HamanssaHeTo e 10 knopuu npy MuHuMym 0 oo makcumym 9990 kanopun.

PABOTEH NPOLIEC:
1. UHctanupante 6atepmns CR2032, cneq KOETO eKpaHbT Ha KOMMIOTbPa e CBETHE U1 Le ce Yye 3ByK "bi", kaTo BegHara crieq ToBa Le ce

NnosiBU MbpBOHaYanHoTo MeHw "Cxema B”.

S

60 g 60 g
~ < ~ -
XN s s
G [ RPM |
TIME CALORIES
- - ww| - - ww - - -, K/
SR T I n

)] LI L

| DISTANCE I | SPEED |

D
——"
'-
o
'-

o
Iz
=
>
=
=
m
=
=

O e e nr
LOLLLIL LYY LLLILY L

Cxema B

0
X
®
=
)
>

46




2. Mpupobunte goctbn Ao dyHkumaTa 3a HacTpoka BPEME / PASCTOAHUE / KATOPUW. Korato nsbepete dyHKUMS 3a HacTpomka,
HanpuMep BpeMe, CTOMHOCTTa 3a HacTpoiikaTa 3a BpemeTo 3anoysa Ja mura. Cnep Toea HaTucHeTte 6ytona HACTPOW ("SET"), 3a aa
3ajageTe CTOMHOCTTA U crief ToBa HaTucHete 6ytoHa PEXKMM ("MODE") 3a noTBbpXaeHvne. HactporiBaHeETO Ha pa3CTOSIHMETO U
KanopuuTe cTaBa Mno CbLMA HAYNH KaTo BPEMETO.

3. C Bceku curHan, KouTo ce npefasa Ha ekpaHa, BpeMeTo, pa3CTosHMEeTO, Kanopunte 3anoyear Aa ce otmepsart. durypa B. Korato 3a
AafeHa OyHKLMA e npeaBapuUTenHo 3agageHa uen, pyHkuuaTa we ce 6poun ot npeasapuTenHo n3bpaHata CTOMHOCT A0 Hyna no
Bpeme Ha TpeHupoBkaTa. BegHara Lwom LenTta AOCTUrHe Hyna, ekpaHbT 3anoyBa Aa u3gasa 3ByLM 3a 8 cekyHAM 1 yHKUmMATa LWwe 6bae
HynupaHa. Cnep ToBa HaTtucHeTe 6yToHa PEXKM ("MODE"), 3a ga noTBbpAnTe 1 Aa NpeMUHeTe KbM criefBallaTta HacTponka.

BHUMAHUE:

1. Ako BenocuneabT He paboTu B NPOABLIDKEHNE HA 4 MUHYTU, KOMMAKOTBLPBT e NPEBKII0YN B HEAKTUBEH PEXUM. :
Cnep kaTo HaTUCHETE HAKOW OT BYTOHUTE, KOMMIOTBLPBLT LWe 3anoyvHe Aa 6pon OT TaMm, KbAeTo € Cnpsn. Y <
(Ako cmeHuTe BaTepuaTa, KOMATBLPBT LWe ce Hynupa.) e =

2. AKO rHOvKaumumnTe Ha ekpaHa He ce NosiBABaT NpaBuITHO, CMeHeTe baTepuaTa n onMTantTe OTHOBO.
CALORIES
- -
gan Icn
Ll L
R KM | SPEED |

UHCTAJNTMPAHE HA BATEPUA 1971 1

Q MNONMOXUTENEH(+)

-
OTPULIATENEH(-)

47



FAPAHUUA / HA BENNOCUNEQWM | ENUNTUYHUA YPEOU

MapaHuusaTa e BanugHa 3a [ige (2) roagMHM OT AaTtaTta Ha NoKynkaTa

*[apaHumMaATa NOKpMBa BCUYKM NPON3BOLCTBEHUN FPELLIKU.

*[logmsaHaTa Ha pe3epBHU YaCTK € NO NPELIEHKa Ha TEXHUKA.

*Crnob6siBaHeTO 1 NpoBepKaTa ca 3a CMeTKa Ha noTpebuTens.

[NoceLLeHneTo Ha TexHUK cnepn 14-Te KaneHgapHU OHW OT AaTtaTa Ha NokynkaTa Le 6bae HauMcneHo Ha NoTpebuTens ¢ BanvaHaTa

Takca Ha KoMnaHuaTa.

*/13BBH rpaHMLMTE Ha cepBU3HAaTa ycryra ypeabT e ce usnpaiia B OCHOBHOTO CEPBU3HO NOMELLEHNE.

1. Ypeou, noBpeneHu B pamkuTe Ha 14 gHW OT gaTtaTa Ha NoKynkara, e ce nosnydaBaTt OT TPAHCMOPTHA KOMMaHUst OT
MECTOMOJSIOXKEHMETO Ha KNNeHTa. B To3n cnyyawn TpaHCNOPTHUTE pa3xoam ce Noemart OT APY>KECTBOTO.

(Ako cTaBa gyma 3a HEM3NPaBHOCT Ha ypeda).

2. Ypenwu, noBpenenu cneq 14 aHn OT gaTarta Ha NokynkaTa e ce TPaHCNopTUpaT OT KNMeHTa B TPaHCNopTHaTa KoMMNaHus.
TpaHcnopTHUTE pasxoaun OT TpaHcnopTHaTa KOMMNaHWst 4O CEPBU3HOTO NOMeELLeHNe 1 obpaTHO ca 3a CMeTKa Ha KoMnaHuATa.
(Ako cTaBa gyma 3a HEM3NPaBHOCT Ha ypeaa).

*[apaHuuMaATa BaXxm camo 3a MbpBKSA KynyBay Ha NpoaykTa.

*[[apaHuuMaATa BaXXnm camo ako NpoayKTbT paboTy B AOM - HA 3aKPUTO 1 HE BbB PUTHEC 3arna, CNopTHM 3anu, knybose, NoMeLLeHns Ha

OTKPUTO 1 Op.

*PeMOHTMpanTe BCMYKN NOBPEAN Bb3MOXHO Hal-CKOpPO.

*/ckoBe 3a 06e3LeTeHne Ha KIMEHTa, MOpaan nunca Ha pe3epBHU YacTu Unu nopaan 3abaBsHe HA PEMOHTA, He ce Npuemar.

*TpaHCNOPTHMUTE pa3xoan OT TPaHCMOPTHaTa KOMMNaHUA 40 CepBM3HaTa 3ana u obpaTHO ca 3a CMeTKa Ha KnueHTa. (AKko ToBa e

Heun3npaBHOCT Ha noTpebutens).

FAPAHUUATA HE BAXU

*KoraTto noBpefarta e npuunmHeHa OT HenpaBuITHa ynoTpeba unm nowa noaapbxka.

*OcBeH TOBa, rapaHumusiTa He NOKpMBa KOHCYMaTUBU N (OPUKLMOHHW MaTepuany Kato nnacTtMacoBm YacTuy, neganu,

TpaHchopmaTopu, pemMbLM, AyHANPEHOBM YacTW, KOMTO ca NOBpPeAEHM OT ynoTpeba nnv no gpyra npuyvHa.

*[apaHuuMaTa He NOKPUBA LLETM NOpaan BUHOBHOCT HA HEYMbIIHOMOLLIEHUN 32 U3BBbPLUBAHETO HA PEMOHT Mua.

«[apaHumMATa He NOKpUBa NOBPEAN, NMPUYMHEHN OT NOLLO CrinobsBaHe.

*3a ga Baxu, rapaHumsTa Tpsabea aa 6bae npyapyxeHa OT JoKas3aTerncTBo 3a NOKymnKa.

BB BCUYKM ropenoco4eHu criyMam NoTpedbuTensaT noema pa3xoguTe 3a NnocelleHne U pe3epBHU YacTu..

*KomnaHusita n BHOCUTENAT HE HOCAT OTFTOBOPHOCT 32 EBEHTYarHM NeYaTHU FPEeLLKU.

*[TpoaykTsbT € 0gobpeH 3a Tbprosusa B EBponenckata obwHoct, CE CE

INTERSPORT IMbpuus
Genco Bulgaria Ltd.
Codhua 1797, yn. "OkonoBpbCTeH NbT" Ne 216

Bbunrapus

Ten.: +359 2 439 31 81

www.intersport.bg
http://lwww.intersport.bg/bg/company/contact

48



Y INTERSPORT

THE HEART OF SPORT

SP2.1
PRO RACING BIKE

TURKISH MANUAL




ONEMLi GUVENLIK TALIMATLARI

Lutfen bu kilavuzu her zaman yaninizda bulundurunuz.

1.

ok

© N

9.

Bu ekipmani monte etmeden ve kullanmadan 6nce, bu kilavuzun timuanu okumaniz onemlidir. Ekipmanin dogru bir
sekilde monte edilmesi,bakiminin yapilmasi ve kullaniimasi durumunda ancak guvenli ve etkin bir sekilde kullanilabilir.
TUum kullanihicarin tim uyarilar ve onlemler hakkinda bilgi verilmesi, sizin sorumlulugunuzdadir.

Herhangi bir egzersiz programina bagslamadan once, saglinizi ve guvenliginizi riske sokabilecek ya da ekipmani uygun
bir sekilde kullanmanizi engelleyebilecek herhangi bir tibbi ya da fiziksel durumunuzu tespit etmek igin, doktorunuza
danigsmaniz gerekmektedir. Kalp atisi hizinizi,kan basincinizi ya da kolestrol seviyenizi etkileyen bir tedavi
goruyorsaniz,doktorunuzun tavsiyesi gereklidir.

Vucudunuzun verdigi tepkilere dikkat ediniz. Yanlis yada fazla egzersiz sagliniza zarar verebilir. Asagidaki bulgulardan
biriyle kargilasmaniz durumunda,egzersiz yapmayi birakin: agri,gdégus agrisi,diizensiz kalp atisi,nefesin fazla
kesilmesi,bayllma hissi,bas donmesi ya da bunalti hissi. Eger bu durumlardan herhangi birini tecriibe
ediyorsaniz,egzersiz programinizi devam etmeden once,doktorunuza danigmaniz gerek.

Cocuklar ve evcil hayvanlari ekipmandan uzak tutunuz. Bu ekipman sadece yetiskinlerin kullanimi igin tasarlanmistir.

Bu ekipmani sert ve duz bir ylizey Gizerinde, zemin ya da hali igin koruyucu bir ortl ile birlikte kullaniniz. Glavenligi
saglamak icin ekipmanin gevresi ile her yonden 0,5 metre boglugu olmalidir.

Ekipmani kullanmadan 6nce, civatalarin ve somunlarin dogru sekilde sikildigindan emin olunuz.

Ekipmanin guvenligini, dizenli olarak hasar olup olmadigini kontrol ederek saglayabilirsiniz.

Ekipmani, her zaman belirtidigi sekilde kullaniniz. Eger ekipmani monte edereken ya da kontrol ederken herhangi bir
hasarli parganin bulunmasi ya da kullanim sirasinda ekipmandan herhangi bir olagan disi ses duyarsaniz,hemen
durdrurun. Sorun ¢6zilmeden ekipmani kullanmayiniz.

Ekipmani kullanirken uygun giysiler giyiniz. EKipmana takilabileceginden veya hareketi
sinirlandirip,engelleyebileceginden oturu bol giysiler giymekten kaginin.

10. Ekipman, H.C sinifina tabi olarak maksimum kullanici agirligi olarak 125kg igin test edilmistir. Fren 6zelligi, hizdan

bagimsizdir.

11. Ekipman terapaotik kullanim i¢in uygun degildir.
12. Sirtiniza zarar vermemek i¢in,ekipmani tasirken ya da kaldirirken gerekli 6zen gosterilmelidir.
13. Tum sokulebilir pargalar igin (6rn. Pedalar,oturaklar vb.) haftalik bakim gerklidir. EKipmani kullanmadan once her seyi

kontrol ediniz. Herhangi bir parca kirllmis veya gevsemisse, lutfen hemen degistiriniz.

50



ANALITIK MONTAJ DIAGRAMI

.|
LN




PARTS LIST

QTY)

NO. DESCRIPTION TY] | NO. DESCRIPTION
1. Main frame 1 46. | Leftdecorative cover
2. Rear stabilizer 1 A4F_. | Nutblock
3. Carmage bolt (MB*52)| 4 48_ | End cap
4 End cap 4 49_ | Brake knob
5. Flatwasher (¢pB8) 4 50. | Brake bushing
6. Domed nut (MB) 4 51. | Flatwasher (@p16)
T Base leveler 4 52_ | Spring
8. Front stabilizer 1 53. | Square nut (M10)
9. Plastic plug 2 54. | Spring

10. | Seat post 1 55. | Flatwasher (g@14)

11._ | Plastic sleeve 1 56. | Domed nut (M6)

12_ | Vertical seat post 1 57. | Seat

13. | Adjustment knob 1 58. | V shape block

14. | Asjustment knob 1 59. | Hexagon nut

15_ | Flatwasher (25} 1 60. | Handlebar bushing

16_ | Adjustment knob 1 61. | Tube plug

17. | Handlebar post 1 62. | Bottle holder

18. | Handlebar 1 63. | Sensor

19_ | Computer 1 64. | Sensor holder

20. | Sensing wire 1 65. | Magnet

21. | Transportwheel 2 66. | Hexagon nut (M12)

22. | Bearing 4 67. | Bolt(M6"57)

23. | Bolt 2 68. | Lock nut (M6)

24 | Lock nut (MB) 6 69. | Flatwasher (gp12)

25. | Crank plug 2 70. | Decorative cover

26. | Flange nut (M10) 2 1. | Hexagonal nut (M12)

27_ | Pedal 1 T2_ | Flywheel bearing

28. | Rightcrank 1 T3. | Flywheel spindle

29. | Leftcrank 1 74. | Casing pipe

30. | Right decorative 1 5. | Flywheel

31. | cover 1 T6. | Rightdecorative cover

32_ | Tube plug 7 T7. | Sheet metal

33. | Screw (5T4.2"19) 1 78. | Brake block

34 | Screw (ST4.B716) 1 79. | Woollen block

35 | Belt 4 80. | Spring

36. | Bolt (M8™18) 1 81. | Plastic block

37. | Middle axle 1 82. | Plastic lid

38. | Beltwheel 4 83. | Plastic plug

39. | Elastic washer 1 84. | Bolt (M5*30)

40_. | Casing pipe 2 85. | Lock nut (M5)

41. | Crank bearing 1 86. | Bolt (M5"10)

42_ | Left decorative cover | 13 87. | Elastic washer (¢5)

43, | Screw (ST4.2"16) 2 88. | Bolt(M10"20)

44_ | Flatwasher (¢5) 1 89. | Bolt(M5™10)

45 | Casing pipe 1

Fixing nut (M20)

A NNNNND =@ o @ e e e e g 22 NNNNSNNNNN S @ e e e e e e e o m om e ek o ow o mdomd o=

52



MONTAJ TALIMATLARI

A. Montaja baslamadan énce ekipmanin ¢evresinde yeterli bosluk oldugundan emin olunuz.
B. Montaj igin belirlenmis aletleri kullaniniz.

1. ADIM

2 set civata M8*52(pt.3), yassi rondela @8 (pt.5)
ve 2 adet yuvarlak somun M8 (pt.6) kullanarak
on dengeleyecigi (pt.8) ana govdeye (pt.1)

baglayiniz.

2 set civata M8*52(pt.3), yassi rondela @8 (pt.5)
ve 2 adet yuvarlak somun M8 (pt.6) kullanarak
arka dengeleyecigi (pt.2) ana gdvdeye (pt.1)
baglayiniz.

2. ADIM

Dikey sele diregini (pt.12) ana govdeye takiniz ve delikleri
hizalayniz. Ayar digmesi (pt.14) ile dikey sele diregini yerine
oturtunuz. Ardindan arzu etiginiz yukesklige ayar digmesini
sikarak sabitleyiniz.

Sele diregini (pt.10) dikey sele diregine (pt.12) slriniz ve
istenen konumda delikleri hizalayiniz ardindan yassi rondela
(pt.15) ve kilit somun (pt.16) kullanarak monte ediniz.

Son olarak seleyi (pt.57) sele diregine (pt.10) somunlari
sikarak takiniz.

53



3. ADIM

Gidon diregini (pt.17) ana gévdenin Uzerindeki
gidon diregine surunuz. Yay ayar dugmesinin
(pt.13) tirtikll kismini gevsetmeniz gerekecektir.
Dugmeyi geri ¢ekiniz ve sonra istenen yukseklige
delikleri hizalayiniz. Digmeyi aginiz ve tirtikli
Kismini sikiniz.

Gidonu (pt.18) gidon direg@inin (pt.17) iki adet
civata (pt.88) kullanarak monte ediniz. Son olarak
bilgisayari (pt.19) bilgisayar yuvasinin tzerine 4
adet civata(pt.89) kullanarak takiniz.

Kablo baglantisini yaparken dikkat ediniz, yanls bir
baglanti zarara neden olabilir.

Sa\x //

n2 2]
=4 ‘- S £ Al

L) e

Bilgisayar kablosunu (A1) kablo yuvasina (A2)
resimde gosterildigi gibi baglayiniz.

54



4. ADIM

Pedallan (pt.27L&pt.27R) dogru
krank kollarina baglayiniz, (L) harfi
sol ve (R) harfi sag olarak
isaretlenmistir. Sag pedal (27R) saat
ibresi yoniine sol pedal (27L) ise saat
ibresinin ters yoniine gevirilerek
takilir.

55



FiG.

Acil durum frenini kullanmak i¢in acil durum ve kontrol dugmesini (# 49) asagi dogru itiniz.

56



57



BiLGISAYAR KULLANIM TALIMATLARI
FONKSIYON DUGMESI:

MODE/ Mode diigmesine basarak fonksiyon secimini ve ayarini onayliyorsunuz.

RESET Reset digmesine basarak veya 2 saniye basili tutarak fonksiyonlari yeniden
ayarlayabilirsiniz.

SET Set digmesine basarak zaman, mesafe ve kalori degerlerini ayarlayabilirsiniz.
Eger parmaginizi digmede basili tutarsaniz degerleri daha hizl sekilde
arttinrsiniz.(Bilgisayar bekleme modunda olmalidir.)

FONKSIYONLAR :

RPM: Egzersiz sirasinda dakikada olan devri gosterir.

SPEED: Egzersiz sirasinda mevcut hizi 0.0°dan 99.9 km/s kadar gosterir.

TIME: Program siiresini dnceden ayarlamaya gerek kalmadan hesaplar, geri sayim siiresi 00:00’dan baglayarak maksimum 99:00 dakikaya kadardir.

Geri sayim segenegini sectiginiz takdirde, 6lcim varsayilan zamandan 00:00’a dogru sayim yapmaya baglayacaktir. 1:00 ile 99:00 dakika arasi, 6nceden
belirlenmis slreyi artirmak yada azaltmak 1 dakikadir.

DISTANCE: Kat edilen mesafeyi snceden ayarlamaya gerek kalmadan hesaplar, 0.1 km’lik bir artis orani ile 0.00°dan 99.50’e dogru sayim yapmaya
baslayacaktir. Ayarlar girildiginde, mesafe 6nceden ayarlanmis siire sifirlanana 0.00 kadar hesaplanacaktir.

CALORIES: Harcanan kaloriyi snceden ayarlamaya gerek kalmadan hesaplar, 1 kalori’lik bir artis orani ile 0°dan maksimum 9990°a kadar sayim yapacaktir.
Ayarlar girildiginde, kalori 5nceden ayarlanmis siire sifirlanana kadar hesaplanacaktir. Onceden belirlenmis her kalori sayimi programinda, artirma veya azaltma

orani, 0 ile 9990 kalori arasinda 10 kaloridir .

GALISMA DUZEN:i:
1. CR2032 pilini yerlestiriniz, bilgisayar ekrani acilacaktir ardindan bir (bip) sesi duyulacaktir ve “B ¢iziminde” oldugu gibi ana meni

ekranda goruinecektir.

N1, o K LY PP
SN '0 SN '0
Vo L Vo -
-~ - -~ -

[ RPM ] | RPM |
TIVE CALORIES

-‘

l
A

3
I
L
DISTANCE LU [ SPEED | KM HED

Il | T

A. Cizimi B. Cizimi
58




2. Ayarlama modlari ZAMAN / MESAFE / KALORI elinizde olsun. Herhangi bir ayarlama modunda oldugunuzda érnek olarak
ZAMAN ayarindaysaniz, zaman degeri yanip sdnmeye baslayacaktir. Ardindan "SET" dugmesine istediginiz rakam ayarini
yapmak icin basiniz ,son olarak teyit etmek icin "MODE" digmesine basiniz. MESAFE ve KALORI ayarlari MESAFE ayariyla

aynidir.
3. Ekrana iletilen her sinyal ile, ZAMAN, MESAFE, KALORI verileri hesaplanmaya baglayacaktir.

(C. cizimi). Bir fonksiyonda hedef 6nceden ayarlanmissa, egzersiz sirasinda fonksiyonun mevcut rakamlari sifira dogru sayim
yapacaktir. Hedef 0’a ulastiginda, ekran 8 saniye boyunca bir ses ¢ikartir ve fonksiyon sifirlanir. Ardindan onaylamak ve bir

sonraki ayara gegmek icin "MODE" digmesine basiniz. "
. 8
DIKKAT: R R
1. 4 dakika boyunca bisiklet calismazsa ana ekran kapanir ve bekleme moduna gecer. “':g\‘gs o
Herhangi bir digmeye bastidinizda,bilgisayar verileri kaldigi yerden saymaya devam edecektir. Sm -3
(Pili degistirdiginizde bilgisayardaki veriler sifirlanacaktir.) SN
2. Biligisayar gdstergesi diizgtin calismazsa pili yeniden takiniz ve bir daha deneyiniz veya degistiriniz. n °°S
LeJLl LI
CISIYEE KM
JA L
ST

PIL AYARLARI

Of POZITIF (+)

-
NEGATIF (-)

C. Cizimi

59



KONDISYON BIiSIKLETI/ELIPTiK BiSIKLET/GARANTISI

Uriinuin satin alindigi tarihten iki (2) yil boyunca gecerlidir.

*Garanti herhangi bir Gretim hatasini kapsar.

*Yedek parcanin degistiriimesi teknisyenlerin takdirine baghdir.

*Montaj,kontrol tlketici tarafindan karsilanir.

+UrGiniin satin alindidi tarihten 14 giin sonra teknisyen tarafindan bakimi igin sirket tarafindan gosterilecek Ucret, tiiketici tarafindan

karsilanir.

«Servisin olmadigi alanlarda, trlin ana servise génderilecektir.

1. Uriin satin alindigi tarihinden itibaren 14 giin icinde gerceklesen bir hasarda misterinin evinden kargo ile teslim alinacaktir. Bu
durumda kargo maliyetleri sirket tarafindan karsilanir.

(Cihaz kaynakh bir ariza ise).

2. Urlnin satin alindidi tarih tGzerinden 14 giin gegmesi durumunda yasanan bir hasarda, Uriin kargo sirketine musteri tarafindan
ulastirilacaktir. Uriintin kargo sirketinden servis merkezine génderilme masraflari sirket tarafindan karsilanacaktir. (Cihaz
kaynakli bir ariza ise).

*Garanti yalnizca urtnadn ilk alicisi igin gecerlidir.

*Garanti sadece urtnun (spor salonlarinda, kullplerde, ortak alanlarda degil)

* ev Urdind olarak kullaniimasi durumunda gecerlidir.

*Hasar mimkun olan en kisa sire i¢cinde onarilir.

*Gerek yedek parga eksikligi gerekse onarimda yasanan gecikmeyle ilgili olarak musteri hicbir tazminat talebinde bulunamaz.(

istemci kaynakli bir ariza ise)

GARANTI, GECERLI DEGILDIR

*Hasarin kétu kullanim veya yetersiz bakim kaynakli olmasi durumunda, gegerli degildir.

*Garanti, plastik parga, kemer, pedal, transférmator gibi sarf malzemelerin kétl kullanimdan veya baska bir nedenden dolayi zarar

gérmelerini kapsamaz.

*Garanti cihazin yetkisiz kisiler tarafindan onarimini veya bakimini sirasinda verdigi hasari kapsamaz.

*Garanti k6t montajdan olusan hasari kapsamaz.

*Garantinin gecerli olmasi igin Urtine aligveris fisinin/faturasinin da eslik etmesi gerekir.

Yukaridaki tiim durumlarda, teknik servisin ziyaretinin ve yedek parca masraflarinin maliyeti kullaniciya aittir.

*Sirket ve ithalatgl yazim hatalarindan sorumlu degildir.

+Uriin, Avrupa Toplulugu’'nda,(CE) pazarlama onayina sahiptir.

INTERSPORT TURKISH
Kozyatagi Mahallesi, Degirmen Sk.
No:18/19B, Nida Kule is Merkezi KAT:24

TEL. : + 902166551000

60




